
Jubilee 25M

www.lotusstoves.com1

www.lotusstoves.com

Jubilee 25M

Exploded view

Jubilee 25M



Jubilee 25M

www.lotusstoves.com2

www.lotusstoves.com

Jubilee 25M

2
3

4
5 6

1

7

8 8

Pos Number Description Qty
1 10936 Deflector plate 1
2 12049 Insulation left side front 1
3 12048 Insulation left side back 1
4 12013 Insulation back left 1
5 12014 Insulation back right 1
6 12053 Insulation rear right 1
7 12075  Insulation side right 1
8 12042 Insulation front 2



Jubilee 25M

www.lotusstoves.com3

www.lotusstoves.com

Jubilee 25M

4

2

3

1

Pos Number Description Qty
1 36-0084 Logstop 1
2 35-0002 Grill 1
3 36-0012 Bottom for chamber cast 1
4 36-0011 Ash pan 1



Jubilee 25M

www.lotusstoves.com4

www.lotusstoves.com

Jubilee 25M

2

1

Pos Number Description Qty
1 13182 Smoke deflector 1
2 14061 Heat shields assemblet 1



Jubilee 25M

www.lotusstoves.com5

www.lotusstoves.com

Jubilee 25M

14

12

11

13

7

10

98

2

6

5
43

1

Pos Number Description Qty
1 13553 Silicone for damper handle 1
2 36-0234 Damper plate with handle 1
3 13667 Washer 10 mm DIN125A 1
4 11137 Spring 1
5 13766 Plain washer 6 mm DIN9021 1
6 13701 Buttonhead screw M5 x 12 ISO7380 1
7 14641 Socket head cap screw M5 x 20 DIN912 1
8 11608 Rubber bushing 1
9 12412 Bushing 1
10 13864 Tube for air damper 1
11 13383 Sheet spring with slide part 1
12 11168 Button head screw M5 x 6 ISO7380 8.8 2
13 13673 Washer 5 mm DIN125A 2
14 B-320508 Socket head cap screw M5 x 8 DIN912 1



Jubilee 25M

www.lotusstoves.com6

www.lotusstoves.com

Jubilee 25M

9

9

7

15
8

6

8

15

6 13

11
10

12

14
16

5

4

3

3

1

2

2

Pos Number Description Qty
1 15872 Soft gasket 12 mm FD5053 1
2 05-0052 Glass holder 6
3 11168 Button head screw M5 x 6 ISO7380 8.8 6
4 11355 Glass to casted door 1
5 12801 Soft braided 5 mm gasket 1
6 13128 Rubber stop 2
7 10973 Door opener 1
8 14585 Shims washer 8x14x0,5 DIN 988 4
9 14974 Closing plate mounted 2
10 11169 Button head screw M5 x 8 1
11 14018 Pinolskrue M6 x 5 ISO4026 DIN913 45H 1
12 36-0223 Door stop 1
13 14301 Disc spring 10x5.2x0.40 DIN 2093 W 1.4310 1
14 11700 Hexagon socket head cap screws M5 x 10 BN1206 10.9 2
15 11991 Hex socket countersunk head screw M5x8 DIN7991 8.8 4
16 10972 Door casted machined 1



Jubilee 25M

www.lotusstoves.com7

www.lotusstoves.com

Jubilee 25M

5

9

6

3

4

7

8

1
2

Pos Number Description Qty
1 36105 hinges top welded 1
2 13676 Washer 6 mm DIN125A 2
3 14648 Socket head cap screw M6 x 12 DIN912 8.8 2
4 11824 Hinge pin 1
5 B-320508 Socket head cap screw M5 x 8 DIN912 1
6 11714 Hinge bottom 1
7 14640 Socket head cap screw M5 x 16 DIN 912 3
8 91-0089 Short hinges shaft with ball 1
9 14663  Socket head cap screw M4 x 6 DIN 912 1



Jubilee 25M

www.lotusstoves.com8

www.lotusstoves.com

Jubilee 25M

3
2

3
1

Pos Number Description Qty
1 10881 Closing system top assembled 1
2 10880 Closing system lower assembled 1
3 11700 Hex. socket cap screws M5 x 10 BN1206 4



Jubilee 25M

www.lotusstoves.com9

www.lotusstoves.com

Jubilee 25M

4

6
5

8

7

3

1

4

2

Pos Number Description Qty
1 12352 lower door machined 1
2 15863 Hinges part for lower door 2
3 11727 Hinges back plate for lower door 2
4 11968 Hex socket countersunk head screw M4x8 DIN7991 10
5 13051 Push button for lower door assembled 1
6 13687 Screw Button head M3x6 ISO 7380 2
7 13007 Plate for stop for lower door 1
8 14645 Socket head cap screw M5 x 5 DIN 912 8.8 1



Jubilee 25M

www.lotusstoves.com10

www.lotusstoves.com

Jubilee 25M

1

2

5

7

4

3

1

6

Pos Number Description Qty
1 35105 Sidestone high assembled 2
2 35099 Top cover assembled with damper 1
3 36-0014 Topplate stone 1
4 10677 Hex cap screw M6x12 DIN933 2
5 13766 Plain washer 6 mm DIN9021 4
6 13684 Hex cap screw M6x12 DIN933 2
7 14020 Set screw M6x50 2



Jubilee 25M

www.lotusstoves.com11

www.lotusstoves.com

Jubilee 25M

3

2

5

8

4
6

3

9

7

4

1

11

10

12

Pos Number Description Qty
1 36095 Front stone 1
2 11580 Guidering for frontstone 1
3 12653 Hex nuts M6 ISO 4032 - DIN 934 8.8 7
4 10677 Hex cap screw M6x12 DIN933 10
5 13766 Plain washer 6 mm DIN9021 8
6 10681 Hex cap screw M6x20 DIN933 1
7 14756 Angle support for stone above door 1
8 11028 Element for frontstone welded 1
9 14030 Set screw M8x8 3
10 10480 Backplate short welded 1
11 11608 Rubber bushing 2
12 14350 Top support for back plate 2



Jubilee 25M

www.lotusstoves.com12

www.lotusstoves.com

Jubilee 25M

1

2

Pos Number Description Qty
1 36-0051 Weight stone 7
2 36-0061  Weight stone short 1



Jubilee 25M

www.lotusstoves.com13

www.lotusstoves.com

Jubilee 25M

2

1

Pos Number Description Qty
1 16485 Catalyst 120x155x18 1
2 15828 Holder for catalyst 1


